City of Quincy
City Hall
404 West Jefferson Street
Quincy, FL 32351

www.myqguincy.net

Guincy

..in the heart of Florida's Future

Meeting Agenda

Tuesday, October 8, 2013
6:00 PM

City Hall Commission Chambers

City Commission

Keith Dowdell, Mayor (Commissioner District One)
Larry Edwards, Mayor Pro-Tem (Commissioner District Five)
Micah Brown (Commissioner District Two)

Derrick Elias {Commissioner District Three)

Andy Gay (Commissioner District Four)




AGENDA FOR THE REGULAR MEETING OF
THE CITY COMMISSION OF
QUINCY, FLORIDA

Tuesday
October 8, 2013
6:00 PM
CITY HALL CHAMBERS
Call to Order
Invocation

Pledge of Allegiance

Roll Call

Agenda Approval

Approval of Minutes

Public Hearings, Ordinances, Resolutions and Proclamations
[...]
FDEP has determined that a Wastewater Permit is required for the City of Quincy’s
Wastewater Treatment Plant \WWTP). The WWTP has an existing 1.50 million
gallon per day (MGD) monthly average daily flow (MADF) permitted capacity and
discharges the treated effluent into Quincy Creek, a Class lll water. FDEP has
permitting jurisdiction under Chapter 403, Florida Statutes, and applicable rules of
the Florida Administrative Code. The previous permit was issued for a period of
five years. The permit was issued on August 20, 2008 with an expiration date of
August 19, 2013. Notable changes from the previous permit were: 1) copper
monitoring was reduced from monthly sampling to quarterly sampling. The
monitoring was reduced because a review of the last three years of monthly data
showed that copper met the hardness based Water Quality Standards, 2) zinc
monitoring requirement was eliminated. Zinc monitoring was eliminated because a
review of data showed that zinc consistently met the hardness based Water
Quality Standard, 3) mercury testing was added. The mercury test requirement
was a result of expanded effluent analysis that indicated two of three samples
taken exceeded Class Il Freshwater water quality standards (WQS) of 0.012 ug/L
for Mercury Quality. The mercury concentrations for the three tests were 0.0126,

Page 1 of 2



0.0081, and 0.0345 ug/L. A subsequent follow-up test indicated a concentration of
.00635 ug/L, well below the required standard. Staff successfully negotiated with
FDEP to reduce the requirement for mercury testing in the original preliminary draft
permit from 12 tests per year for 3 years (36 tests) to 4 tests over the next year (4
tests). At the end of the sampling period, the permittee will provide a report to
FDEP summarizing the results and an evaluation for achieving the Mercury water
quality criteria. The permit maybe reopened to establish an effluent Mercury limit
based on the sampling resulits.

The Department intends to issue the permit as filed on September 26, 2013,
unless as a result of public comment appropriate changes are made.

Attachments:

Draft Permit

Page 2 of 2



City of Quincy WWTP

Application: FL0029033-008-DW IP/NR
Notice of Draft Permit

Page 3 of 3

Attachments:

Notice for Draft Permit for Newspaper Publication
Draft Permit FL0029033-008-DW1P/NR

Fact Sheet FL0029033-008-DW 1P/NR

FILING AND ACKNOWLEDGMENT

FILED, on this date, under Section 120.52, F.S., with the designated deputy clerk, receipt of which is
hereby acknowledged.

CERTIFICATE OF SERVICE

The undersigned hereby certifies that this NOTICE OF DRAFT PERMIT and all copies were sent
electronically.

- September 26, 2013
WJ%%WN?% e
c-

Catalina Weaver, P.E., Hatch Mott MacDonald, Inc. (catalina.weaver@hatchmott.com)

Michael Murphy, P.E., Hatch Mott MacDonald, Inc. (michael.murphy@hatchmott.com)

Martin A. Hebrank, P.E., Hatch Mott MacDonald, Inc. (marty.hebrank@hatchmott.com)

Terry Presnal, Project Manager, OMI, Inc. (dpresnal@ch2m.com)

EPA Region 4, Municipal and Industrial NPDES Section (Buff.Virginia@epamail.epa.gov)

Duncan J. Cairns, Bureau Chief, BERP, NWFWMD, (duncan.cairns@nwfwmd.state.fl.us)

Richard Davis, Bureau of Aquaculture Environmental Services, Division of Aquaculture, Department of
Agriculture and Consumer Services (daviswr@doacs.state.fl.us)

Jamie Luten, Bureau of Aquaculture Environmental Services, Division of Aquaculture, Department of
Agriculture and Consumer Services (lutenj@doacs.state.fl.us)

Florida Fish & Wildlife Conservation Commission - Habitat Conservation Scientific Services Section
(FWCConservationPlanningServices@myfwc.com)

U.S. Fish & Wildlife Service, Panama City, Attn Jon Hemming (jon_hemming@fws.gov)

District Engineer, U.S. Corps of Engineers - Jacksonville (david.s.hobbie@usace.army.mil)

National Marine Fisheries Service - St. Petersburg (Attn: Eric Hawk) (eric.hawk@noaa.gov)

National Marine Fisheries Service - Panama City (Attn: W. Mark Thompson)
(mark.thompson@noaa.gov)

NMEFS, Habitat Conservation: (NMFS.HCDPC@noaa.gov)

Florida Department of State, Director Division of Historical Resources: Robert F. Bendus
(CompliancePermits@DOS.MyFlorida.com)

Department of Economic Opportunity, Bureau of Community Planning,
(DCPPermits@deo.myflorida.com)

Robert Presnell, Gadsden County Administrator (rpresnell@gadsdencountyfl.gov)

Environmental Health Director, Gadsden County (Addie Brooks@doh.state.fl.us)

DEP NW District, Tallahassee Office



STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION
NOTICE OF DRAFT PERMIT

The Department of Environmental Protection gives notice of its preparation of a draft permit to City of
Quincy, Jack McLean Jr, City Manager, 404 W Jefferson St, Quincy, Florida 32351 for the Quincy
WWTP. The permit authorizes continued operation of City of Quincy WWTP, an existing 1.50 MGD
monthly average daily flow (MADF) domestic advanced wastewater treatment (AWT) plant with
discharge to Quincy Creek, Class III fresh waters. The point of discharge is located approximately at
latitude 30°35' 4" N, longitude 84°33' 8" W on 300 N G.F.& A Drive, Quincy, Florida 32351 in
Gadsden County.

Any interested person may submit written comments on the Department's draft permit or may submit a
written request for a public meeting to Tariq Mian, 160 W. Government Street, Suite 308, Pensacola,
Florida 32502-5740, in accordance with Rule 62-620.555, Florida Administrative Code. The
comments or request for a public meeting must contain the information set forth below and must be
received in the Department's Northwest District Office within 30 days of publication of this notice.
Failure to submit comments or request a public meeting within this time period shall constitute a
waiver of any right such person may have to submit comments or request a public meeting under Rule
62-620.555, Florida Administrative Code.

The comments or request for a public meeting must contain the following information:

(a) The commenter's name, address, and telephone number; the applicant's name and address; the
Department permit file number; and the county in which the project is proposed;

(b) A statement of how and when notice of the Department's action or proposed action was received;

(¢) A statement of the facts the Department should consider in making the final decision;

(d) A statement of which rules or statutes require reversal or modification of the Department's action
or proposed action; and

(e) If desired, a request that a public meeting be scheduled including a statement of the nature of the
issues proposed to be raised at the meeting.

If a public meeting is scheduled, the public comment period is extended until the close of the public
meeting. However, the Department may not always grant a request for a public meeting. Therefore,
written comments should be submitted within 30 days of publication of this notice, even if a public
meeting is requested.

[f a public meeting is held, any person may submit oral or written statements and data at the public
meeting on the Department'’s proposed action. As a result of significant public comment, the
Department's final action may be different from the position taken by it in this draft permit.

The permit application file and supporting data are available for public inspection during normal
business hours, 8:00 a.m. to 5:00 p.m., Monday through Friday, except legal holidays, at the
Department's Northwest District Office, 160 W. Government Street, Suite 308, Pensacola, Florida
32502-5740, at phone number (850)595-8300.



/ DN St ——

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER:  FL0029033 (Major)

City of Quincy FILE NUMBER: FL0029033-008-DW IP/NR
ISSUANCE DATE:

RESPONSIBLE OFFICIAL: EXPIRATION DATE: 5 Years

Mr. Jack L. McLean, Jr.
City Manager

404 W Jefferson Street
Quincy, Florida 32351-2328
(850 ) 618-0020

FACILITY:

City of Quincy WWTP

300 North G.F.& A Drive

Quincy, FL 32351

Gadsden County

Latitude: 30°35'2.28" N Longitude: 84°33' 14.14" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the
documents attached hereto and specifically described as follows:

WASTEWATER TREATMENT:

An existing 1.5 MGD monthly average daily flow (MADF) permitted capacity, biological nutrient removal four-stage
Bardenpho type activated sludge process, advanced wastewater treatment (AWT) plant. Pretreatment includes bar screening
and grit removal followed by flow equalization. The biological treatment and nutrient removal process includes fermentation
followed by a four-stage Bardenpho nitrogen removal process (anoxic tank 1, aeration tank, anoxic tank 2, reaeration tank)
and secondary clarification; return waste activated sludge is reintroduced at the fermentation tank. Secondary clarification is
followed by filtration, basic disinfection by chlorination, dechlorination and reaeration. Biosolids treatment includes an
aerobic sludge digester and dewatering by a biosolids screw press with backup drying beds.

REUSE OR DISPOSAL:

Surface Water Discharge D-001: An existing 1.5 MGD MADF discharge to Quincy Creek, Class I1I fresh waters (WBID
1303A), which is approximately 20 feet in length and discharges at a depth of approximately 1 feet. The point of discharge is
in wetlands of Quincy Creek located approximately at latitude 30°35' 4" N, longitude 84°33' 8" W.

Industrial Reuse: An existing industrial reuse system for reuse of reclaimed water on-site for WWTP for wash down, or
other uses at the wastewater treatment plant averaging 0.001 MGD.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and
Part I through Part IX on pages | through 18 of this permit.



PERMITTEE:  City of Quincy PERMIT NUMBER: FL0029033 (Major)
FACILITY: Quincy WWTP Page 2 of 18

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
A. Surface Water Discharges

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the
permittee is authorized to discharge effluent from Qutfall D-001 to Quincy Creek. Such discharge shall be
limited and monitored by the permittee as specified below and reported in accordance with Permit Condition

i >

/ o[ =

[.B.6.:
Effluent Limitations Monitoring Requirements
. A . - . Frequency of Monitoring
Parameter Units [Max/Min| Limit | Statistical Basis Analysis Sample Type Site Number Notes
Flow Max 1.5 Monthly Average . Recording Flow
MGD Max [ Report | Quarterly Average Continuous Meter with Totalizer FLW-01 | See 1.A4
Flow MGD Max [ Report | Monthly Average | Continuous Meter FLW-02
BOD, Carbonaceous Max 5.0 Annual Average
5 day, 20C Max 6.25 | Monthly Average i - -
mg/L Max 75 Weekly Average Weekly 16-hr FPC EFF-01
Max 10.0 Single Sample
Solids, Total Suspended Max 5.0 Annual Average
Max 6.25 | Monthly Average -
mg/L Max 75 Weekly Average Weekly 16-hr TPC EFF-01
Max 10.0 Single Sample
Nitrogen, Total Max 3.0 Annual Average
Max 3.75 | Monthly Average - -
mg/L Max 45 Weekly Average Weekly 16-hr FPC EFF-01
Max 6.0 Single Sample
Phosphorus, Total (as P) Max 1.0 Annual Average
Max 1.25 | Monthly Average - .
mg/L Max 15 Weekly Average Weekly 16-hr FPC EFF-01
Max 2.0 Single Sample
Coliform, Fecal Max 200 Annual Average
#/100mL| Max 200 Mo. Geo. Mean Weekly Grab EFF-01 |[See LLA.S
Max 800 Single Sample
pH s.u. Min 6.0 S}ngle Sample Continuous Meter 'EFF-01 |See LA3
Max 8.5 Single Sample
Chlorine, Total Residual . . . A See LA3
(For Disinfection) mg/L Min 0.5 Single Sample Continuous Meter EFA-0I and LA 6
Chlorine, Total Residual ) . . .
(For Dechlorination) mg/L Max 0.01 Single Sample Daily Grab EFD-01
Oxygen, Dissolved (DO) mg/L Min 5.0 Single Sample Daily Grab EFF-01
IHardness, Total . - -
(as CaCO3) mg/L Max | Report| Single Sample Quarterly 16-hr FPC EFF-01
Copper, Total Recoverable ug/L Max - Single Sample Quarterly 16-hr FPC EFF-01 |Seel.A.7
Chronic Whole Effluent Semi-
Toxicity, 7-Day 1C25 percent [ Min 100 Single Sample 24-hr FPC EFF-01 |Seel.A.8
. ; . Annually
(Ceriodaphnia dubia)
Chronic Whole Effluent Semi-
Toxicity, 7-Day 1C25 percent [ Min 100 Single Sample 24-hr FPC EFF-01 |Seel.A.8
. Annually
(Pimephales promelas)
2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as
described below:
Monitoring Site Number Description of Monitoring Site
FLW-01 Ultrasonic flowmeter at Parshall Flume after Reaeration Tank #2
FLW-02 Flow meter after the on-site reuse storage tank
EFF-01 Composite sampler at head of Parshall Flume after Reaeration Tank #2
EFA-01 End of chlorine contact chamber
EFD-01 Head of Parshall Flume after Reaeration Tank #2




=

/’:

/

/ oL =

PERMITTEE: City of Quincy PERMIT NUMBER: FL0029033 (Major)

FACILITY:

3.

Quincy WWTP Page 3 of 18

Hourly measurement of pH and total residual chlorine for disinfection during the period of required operator
attendance may be substituted for continuous measurement. [Chapter 62-601, Figure 2]

A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-601.200(17) and .500(6)]

The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or more
values are reported. If fewer than 10 values are reported, the monthly geometric mean shall be calculated and
reported on the Discharge Monitoring Report. [62-600.440(4)(c)]

Total residual chlorine must be maintained for a minimum contact time of 15 minutes based on peak hourly

flow. [62-600.440(4)(b), (5)(b), and (6)(b)]

The limit for "Copper, Total Recoverable" shall be calculated using the following equation(s):

Cu < o(08545(tnH]-1.702)

Total hardness shall be measured at the time of the effluent sample. The "In H" means the natural logarithm of
total hardness expressed as mg/L of CaCO3. For metals criteria involving equations with hardness, the hardness

shall be set at 25 mg/L if actual hardness is <25 mg/L and set at 400 mg/L if actual hardness is >400 mg/L.

The measured effluent value shall be recorded on the DMR in the parameter row for "Copper, Total
Recoverable (effluent).” The calculated effluent limit shall be recorded on the DMR in the parameter row for
"Copper, Total Recoverable (calculated limit)." Compliance with the effluent limitation is determined by
calculating the difference between the measured effluent value and the calculated. The compliance value shall
be recorded on the DMR in the parameter row for "Copper, Total Recoverable (effluent minus calculated
limit)." The compliance value shall not exceed 0.00. [62-302.530(23) and 62-302.530(70)]

The permittee shall comply with the following requirements to evaluate chronic whole effluent toxicity of the
discharge from outfall D-001.

a. Effluent Limitation

(1) In any routine or additional follow-up test for chronic whole effluent toxicity, the 25 percent inhibition
concentration (IC25) shall not be less than 100% effluent. [Rules 62-302.530(61) and 62-4.241(1)(b), F.A.C.]

(2) For acute whole effluent toxicity, the 96-hour LC50 shall not be less than 100% effluent in any test.
[Rule 62-302.500(1)(a)4. and 62-4.241(1)(a), F.A.C.]

b. Monitoring Frequency

(1) Routine toxicity tests shall be conducted once every six months, the first starting six months from the
last test date and lasting for the duration of this permit.

c. Sampling Requirements

(1) For each routine test or additional follow-up test conducted, a total of three flow proportional 24-hr
composite samples of final effluent shall be collected and used in accordance with the sampling
protocol discussed in EPA-821-R-02-013, Section 8.
[...]
"aqe[leAE JOU 2Jam ejep Suniojiuow Aym Jo uorjeue[dXa ue JJUI ased|d "Isyl0 HLO "13)SeStp poo[ aid
‘uase) aq p|nod ajdwes ou os umopNys a1am suonjeado sdo Pm Ag Add
“a)1s O)/woLj 3F1eYdSIp ON AoN "pajonpuod jou sisAjeuy JONV
SNOLLONYLSNI/NOLLAIOSId le(0)e) SNOLLOMILSNI/NOILdRIDSId a00

“JUSIAYJIp ale LIep MBI J0J g Hed uo pash sapo)) :9joN ‘ajeridordde a1aym papraoid uoneuerdxs ue pue YN 3y} Jo J pue v sued uo pasn aq p[noys sapod Suimo[[o] ) ‘9[qe[IBAR JOU SI. S)[NSAL UBY A

‘elep [[am Suriojiuow 1sjesm punoid Suniodar Joj pasn si (7 Wed ‘sinsal ajdures Aiep Sutpodal 1of g Ued € aARY |{Im S3
I9jemalsem O11SaWOp ||y ‘BIEP I9jeam pawie{oal 1o juaniyys Suinodal Joj S,y Ued 10w JO Suo aaey Aewl sanifoe, K

108)
v} A1aAs 0 3jqeotjdde aq Jou Aew 1o Aew yolym Jo [je—( pue ‘g “y--sued 931y Jo SIsISuod YINQ SYL

"pousad Suriojuow 3y} Jo pua 3y 310§3q PIRIWGNS 3q JOU J[eys YN dYL "poriad Funiojuow ay) Furmoljoj yiuow 3y Jo , 87 AUl Aq YW Y uo pajuld ssaIppe ay) 0) paftew 3q jjeys JNQ [eulSHo paudis y yui ul
pajuiid 10 pad£y pue [[nJ ur pajejdwod aq [[eys uorjeuuojul pasnbar [y wiad oy Yim papiaoid d1am YN Y Jo sued pannbai sy) Jo satdod o1uondafa Joypue saidod pieH YINQ dY) Sunsjduiod 510§9q SUOHONLSUL IS} pLay

LIOJTT ONITIOLINON ADYVHOSIA HILVAAILSVAL FHL ONILATIANOD YO SNOILDMILSNI




¥661 ‘6T "AON 3A19317 (01)016'079-79 Wiod 490 730 798eq

"331eyoSIp Jayjeam Jom PaJIWI] AY) 3)eAl0R 0} Pasu ay) 0} SunNnqIuuod slojoey ayj Jo uoneue[dxs Ja11q e YN Y} 0} YIBNY :93J8YIsL( J0] UOSEIY

‘13K JUBIIND 3y} JO | Alenuef A0UlS PIIRALIdE SBa 3TI1RUISIP JYIEaM 1M PIIIUI] 4] Jey) SABP JO IaGUINU SATIBNUND 34} IUT 163X Jepudje)) Surin(g pajeAldV (AL AT SARQ JO “ON

"gjep surejuod JNJ Sy yorym Joy yiuow ay) ySnoiyy Aienuer woly Jeak fjeyures 98e1aAe ay) Sunnp [[3f YoIym “ssyour ul ‘utel Jo yunowe ay)

st 1eak [jejutes 9819 dY) 10] [JEJulel aAlE[NWND Y] "Jeak [[ejuier 93eI9AL 3Y) 10] [[BJUIRI SALIB[NWND Y} pue Jedk [{ejurel afelaak ay) SuLnp [[ejuiel A[Yjuow [10} aY) JOJUS “y Ued UQ 18I X [[ujuiey 33ulIaay Surin( [pjuisy
‘BJEP SUTRIUOD YA SIYI Yd1ym JoJ yjuow oy y3nory) 1eak JuaLing ay; Jo | Alenuey 30Uls papIodal Uasq SeY Jey) ‘Sayaul uj ‘Ulel Jo JUNOWe [e10) 8y St 1eak

Iepuales siy) J0J )P O] [[EJUIR] SANB[NWIND Y] Y Med UO [[ejulel A[YIUOUW [e}0} |enjoE 3y} pue 1eak 1epuajed SIY} JoJ 3jep 0} [|eJUlel SAIIR[NWIND [BNJOE 3y} Jajug g Ued uo Aep yoea 10 [[ejulel [Enlde oY) Jaiug :[(ejuley [6n}dy
*a81eyasip Jo uoneinp ur umoys poriad ay) Surinp paSIeyasip Jajem pawie[dal oY) Jo NI d8e1oae ay) 10iug NDIL

*a81eydsIp Jo uoneinp ur umoys poriad ayi SurLinp padieydsip 1ajem pawie[Idl ay) Jo SqOdD d8eiaae ay) g Faodg)d

‘ohey uonnpia

wealng ay) uey) 1ajead sem 10joe, uonn[i( Weang ay) sep Jo Jaquinu €10} 3y} p10dal pue .., ue Yiim sAep ay) dn ppe “YNG 2y} Jo ¥ ued uQ "aSIeyasip Jo Aep Aue uo oney uonnjig weang ay) uey 1ajeaisd st Jgs oyl J1 (4)
JSHIAISE UB 13JUa “YIAQ dY JO g Hed uQ -oney uonn(iq weang pajenofed ayy o) yuuad ayj woiy (JS) Joioe] uonn|iqg weang wnwruiw 3 aredwod 981eyasip jo Aep yaea 10 018y uoyn[i( wean§ < dS 3yl ske| Jo "oN
*1°0 159183U 3Y) 0] 2JRINDIL 0Ny UOTIN[I(] WEANG [en}OYy Y} Iaug "9kl mo[j a5Ieyasip aferaae ay) £q jel moyj weansdn ade1aAe ay) SpIAIp “oljey uonn[iJ Wean$ [endy 3yl 91g[nojed 0 :01ey UoHN[I( WEINS [B13IV

“Jwiiad ayy ul paqriassp uonels Surdned weansdn ayl Je spew 3q 0] Al SJUSWAINSLI[N "poliad 3Z1eydsIp Y1 JO PUS 3Y] Je PRl dUO pue

HB)S 3Y) 1 9PBW JUO S)UILIAINSBIL OM) UO Paskq Paje[nofed aq Ued ajel mo[ aderaae sy -a81eyasip jo porrad ay) 10 adreydsip jo jurtod sy woly weansdn weans SuiAlad3l 3y} Ul djel moy) adesaae ayy 1y (weaysdn) sofy

(@ow)
Aep Jad suo[[ed uol{jiw ur p1023y (SAep Ol papaAuod) aieyosip Jo uonenp Aq padreyasip suojjed apialp Jo aSieyasip jo pouad ay) Sulnp 3jel Mo}y IFeISAR paIsea oY) 1Y :(33ABYISI IIYILIAA WAL PIHWIT) Mo

SADYVHOSIA YIHLVIM LA AALTATT Y0J SNOILDNYLSNI TVIDAdS

‘B3IE SIY) Ul SJUSWYDEJE [[B IIUIIAJAI ‘papasu s adeds atow J] -pajoadxaun aze eyl synsal Jo suoljeuefdxs 1o Uo sjustiwod Aue dxeur 0) adeds siy) as) :uoyeue(dxy pue sjuawwo))

"pausis st wodal 3y uaym ajep ayy 1ajug -podai siy) Sunusduod suonsanb

ale 2Iay) JUIA3 A} Ul Payoeal aq Aew [e191]J0 Y} alaym Jaqunu auoydaie) ay) apnjoup “[erdigo Suiudis ay Jo sy pue aweu o junid 10 3dAL DY *SOE°079-79 [N Ylm 90uBpI0dIR Ul paudis aq isnw podal siy], :aanjeudig
“(N) pamaigun o ‘() praiy ur pady|ij () Alojeioqe| Aq paial|tj sem pauieiqo ajdwes ay) Jayjaym a1edIpu| :paltdjqiyg sajdweg

(o012 ‘dwind [eBnyuad “Iajiegaayong ‘Yiyiie ‘3-3) sjdwes ay) 193[[02 0} pasn ainpadoid ay) jedipu] :pasy] juawdinby Juidureg

'$32IN0S JY}0 WO 10 “y ' ‘109-79 JardeyD Jo 99[-z9 191dey) Wolj 1squinu poyisu 3y} p103ay "pasn poylaw [edljA|eue ay) 1edIpu[ :poyy3fA] SISA[uy

"P3sn SpPoYIa [BINA]EUE 3Y) JO SHLI| UO1IIIIP Y} PIOIIY :SHWIT U0l

"Jel) 21e2IpUl JIWI[ UOT)I3)3P WNWIUIW 3Y) MO[3q Sea [NSAI 3y} J[ ‘SISA[BUR 3Y} JO SI[NSI 3y} pIOdFY :JUIWINSEIJA] [ dwieg

‘uaye) sem a[dwies ay) swn 3y 19U :paureyqQ A dureg aurry

‘Buijdwes a10Jaq pagind seas J[am 3Y) 10U 1O 19YIaYM }O3YD ‘OS[y "Uade) sea ajduwies ay) ajep sy Jojug :paursiqQ ajdwes e

‘pazAjeue pue p3joajjod d19m Hodal 1Y) o ejep ay3 yd1yas Sulnp (-933 1eak ayy ‘1apenb ay) ‘yyuow 3y '3°1) poirad Suriojuow 3y} Jo Aep ise] pue isNj Y 10J Jeak pue ‘Aep ‘Yiuow 3y JAug :polId FuLiojiuoly

LIOdTT ONTIOLINOMW YIALVA ANNOYUD - d LYVd

*K1eS5999U SE $193ys [euonippe as) "potiad Sutionuour ay) Suunp Aijroey ay) Suneado siojerado parjiad ajels |je JO SSB[O pue ‘1aquINU JedljILad ‘alueu ay) 181 :3uyye)s usld
'SUOIEAIdSqQO JO IaquInu ay) Aq [e10) 3y} apialp ‘siajaweled 15410 [ 10, "YIuow 3y Ui sAep JO Jaquinu ay) Aq |e10) SIY} IPIAIP ‘MmO[} 10,] '[e10) & 138 0) anjea paptodal yoea ppe ‘98eIaAe A[LJUOW 3y} JJENI[Ed O]

“adwies paalasaid Ajradoidun 1o paasasaidun ue woij sem sisAjeue K1ojeioqe| A

"awil) Su1p[oy [enjoe 3y} puoAaq piay a[dwes [e)

“31BINd3E JOU dN[eA AN[EA PIJBWNST i

"SUOTIBUIULIA)AP JI0MW JO O] JO (98BIaAE) UBDW 33 SI paniodal an[eA v

"P319313p JoU Inq 10J pazAJeue sem punodwod ay ] >
SNOILOMILSNI/NOILIRIDSAA | JA0D

“ajenido1dde arayam papiaold uoneue[dxa Ue pue pasn aq p[noys sapod 1ayjijenb

elep Suimof[o] ay) K[uo “YING 24} JO g Hed OO SINSaI [eatlawnu SuilIdJSUBT) UM “ISAdMOH S)nsal [eonik[eue Surpodal uaym asn Kew Alojeloqe| InoK jey sapod 1a1j1enb ejep ayy [fe Jo is1f aja[dwos e suleiuod “5y'g ‘091
-z9 JaydeyD Ul | 9[qe] "PaIEdIPUIL SIIUN JY) UI BlEp dY) PI02ay "Pajda|[od d1om safdwes jey; (s)Aep [[e Joj S13ays eiep s,£10je10qe] 19enU0d & 10 K10je1oqe] §,A11[198] IN0A WOl ejep [edllK|eue ([ Jajsuel] :s)|nsay Suriojuoly A[eq
‘pazAieue pue pajdsijod 31dm Lodal Siy) Uo elep 3y} YoIym Sutmp ('939 ‘1eak 3y ‘Jspenb sy ‘giuow oYy 9'1) poiiad Suiioyuiow 3y) Jo Aep S| pue ISy 3Y) 10J 1eaK pue ‘Aep “Yiuow aY) 13)ug :poLiag ULI0FIUOTY

SLTNSTT ITJAVS ATV - 9 LYVd




FACT SHEET
FOR
STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT

PERMIT NUMBER: FL0029033 (Major)
FACILITY NAME: Quincy WWTP
FACILITY LOCATION: 300N G.F.& A Drive, Quincy, FL 32351

Gadsden County

NAME OF PERMITTEE: City of Quincy
PERMIT WRITER: Tariq Mian
1. SUMMARY OF APPLICATION

a.

Chronology of Application

Application Number: FL0029033-008-DW | P/NR

Application Submittal Date: February 20, 2013, Additional info on March 21, May 29, and Aug, 2013
Type of Facility

Domestic Wastewater Treatment Plant

Ownership Type: Municipal

SIC Code: 4952

Facility Capacity

Existing Permitted Capacity: 1.5 MGD Monthly Average Daily Flow (MADF)
Proposed Increase in Permitted Capacity: 0.0 MGD MADF

Proposed Total Permitted Capacity: 1.5 MGD MADF

Description of Wastewater Treatment

An existing 1.5 MGD monthly average daily flow (MADF) permitted capacity, biological nutrient removal four-
stage Bardenpho type activated sludge process, advanced wastewater treatment (AWT) plant. Pretreatment
includes bar screening and grit removal followed by flow equalization. The biological treatment and nutrient
removal process includes fermentation followed by a four-stage Bardenpho nitrogen removal process (anoxic tank
1, aeration tank, anoxic tank 2, reaeration tank) and secondary clarification; return waste activated sludge is
reintroduced at the fermentation tank. Secondary clarification is followed by filtration, basic disinfection by
chlorination, dechlorination and reaeration. Biosolids treatment includes an aerobic sludge digester and dewatering
by a biosolids screw press with backup drying beds.

Description of Effluent Disposal and Land Application Sites (as reported by applicant)

D-001: An existing 1.5 MGD MADF discharge to Quincy Creek, Class I1I fresh waters, which is approximately 20
feet in length and discharges at a depth of approximately 1 feet. The point of discharge is located approximately at
latitude 30°35' 4" N, longitude 84°33' 8" W.

The reclaimed water is used for industrial reuse system for reuse of reclaimed water on-site for wash down, or
other onsite uses at the wastewater treatment plant. There is no permitted capacity of the system that averages
0.00I MGD.

2. SUMMARY OF SURFACE WATER DISCHARGE

This facility does not have a new or expanded discharge to surface waters.

The Department does not anticipate adverse impacts on threatened or endangered species as a result of permit issuance.



Quincy WWTP
FL0029033-008-DW I P/NR
FACT SHEET

Page 2 of 5

3. BASIS FOR PERMIT LIMITATIONS AND MONITORING REQUIREMENTS

This facility is authorized to discharge effluent from Outfall D-001 to Quincy Creek based on the following:

Parameter Units | Max/Min Limit Statistical Basis Rationale
Flow MGD Max 1.5 Monthly Average | 62-600.400(3)(b) &
62-601.300(6) FAC
Max Report Quarterly Average | 62-600.400(3)(b) FAC
Flow (Industrial Reuse at MGD Max Report Monthly Average | 62-600.400(3)(b) & 62-
WWTP) 601.300(6) FAC
BOD, Carbonaceous 5 day, | mg/L Max 5.0 Annual Average 62-600.510 &
20C 62-600.740(1)(b)2.a. FAC
Max 6.25 Monthly Average 62-600.740(1)(b)2.b. FAC
Max 7.5 Weekly Average 62-600.740(1)(b)2.c. FAC
Max 10.0 Single Sample 62-600.740(1)(b)2.d. FAC
Solids, Total Suspended mg/L Max 5.0 Annual Average 62-600.510 &
62-600.740(1)(b)2.a. FAC
Max 6.25 Monthly Average 62-600.740(1)(b)2.b. FAC
Max 7.5 Weekly Average 62-600.740(1)(b)2.c. FAC
Max 10.0 Single Sample 62-600.740(1)(b)2.d. FAC
Nitrogen, Total mg/L Max 3.0 Annual Average 62-600.740(1)(b)2.a. FAC
Max 3.75 Monthly Average 62-600.740(1)(b)2.b. FAC
Max 4.5 Weekly Average 62-600.740(1)(b)2.c. FAC
Max 6.0 Single Sample 62-600.740(1)(b)2.d. FAC
Phosphorus, Total (as P) mg/L Max 1.0 Annual Average | 62-601.300(6) FAC
Max 1.25 Monthly Average 62-600.740(1)(b)2.b. FAC
Max 1.5 Weekly Average 62-600.740(1)(b)2.c. FAC
Max 2.0 Single Sample 62-600.740(1)(b)2.d. FAC
Coliform, Fecal #/100 Max 200 Annual Average 62-600.440(4)(c)1. FAC
mL Max 200 Monthly Geometric | 62-600.440(4)(c)2. FAC
Mean
Max 800 Single Sample 62-600.440(4)(c)4. FAC
pH s.u. Min 6.0 Single Sample 62-600.445 FAC
Max 8.5 Single Sample 62-600.445 FAC
Chlorine, Total Residual mg/L Min 0.5 Single Sample 62-600.440(4)(b) FAC
(For Disinfection)
Chlorine, Total Residual mg/L Max 0.01 Single Sample 62-600.440(2) & 62-
(For Dechlorination) 302.530(18) FAC
Oxygen, Dissolved (DO) mg/L Min 5.0 Single Sample 62-302.530(30) FAC
Hardness, Total mg/L Max Report Single Sample 62-302.530 FAC
(as CaCO3)
Copper, Total Recoverable ug/L Max See below Single Sample 62-302.530(23)
Chronic Whole Effluent percent Min 100 Single Sample 62-302.530(20) & (61) FAC
Toxicity, and 62-4.241(1)(b)
7-Day 1C25 (Ceriodaphnia
dubia)
Chronic Whole Effluent percent Min 100 Single Sample 62-302.530(20) & (61) FAC
Toxicity, and 62-4.241(1)(b)
7-Day 1C25 (Pimephales
promelas)

PERCENT REMOVAL REQUIREMENTS: The percent removal requirements for CBOD and TSS are unnecessary
since the facility is implementing advanced wastewater treatment for CBOD and TSS, and the low level concentrations
of CBOD and TSS in the treated effluent are lower than could be achieved by the percent removal requirement.




Quincy WWTP
FL0029033-008-DW 1 P/NR
FACT SHEET

Page 3 of 5

WQBEL: Effluent limitations are based on a Level | WQBEL that is attached. The permittee has provided reasonable
assurance that the discharge will not adversely affect the designated use of the receiving water. DEP’s Biological
Assessment of Quincy WWTP, report dated August 2012, as well as all other available data, have been evaluated in
accordance with the Department's reasonable assurance procedures to ensure that no limits other than those included in
this permit are needed to maintain Florida water quality standards.

TOTAL RECOVERABLE COPPER: The limit shall be calculated using the following equation: Cu < e(®83linHI-1.702)
ug/L Total hardness shall be measured at the time of the effluent sample. The "In H" means the natural logarithm of
total hardness expressed as mg/L of CaCO3. For metals criteria involving equations with hardness, the hardness shall
be set at 25 mg/L if actual hardness is <25 mg/L and set at 400 mg/L if actual hardness is >400 mg/L.
[62-302.530(23), 62-302.530(70)]

This facility has provided reasonable assurance that the discharge will not adversely affect the designated use of the
receiving water. DEP’s Biological Assessment of Quincy WWTP, report dated August 2012, as well as all other
available data, have been evaluated in accordance with the Department's reasonable assurance procedures to ensure that
no limits other than those included in this permit are needed to maintain Florida water quality standards. See attached
Level 1 WQBEL.

The receiving water body for this facility is not listed on the 303D list.

Other Limitations and Monitoring Requirements:

Parameter Units Max/Min | Limit Statistical Basis Rationale
Percent Capacity, 62-600.405(4) FAC
(TMADF/Permitted percent Max Report | Monthly Average

Capacity) x 100

BOD, Carbonaceous 62-601.300(1) FAC

5 day, 20C (Influent) mg/L Max Report | Monthly Average

Solids, Total 62-601.300(1) FAC

Suspended (Influent) mg/L Max Report | Monthly Average

Monitoring 62-601 FAC & 62-699 FAC and/or
Frequencies and - - - All Parameters BPJ of permit writer

Sample Types

62-601, 62-610.412, 62-610.463(1),
Sampling Locations - - - All Parameters 62-610.568, 62-610.613 FAC and/or
BPJ of permit writer

4. DISCUSSION OF CHANGES TO PERMIT

The following changes are being made to the permit:

Mercury: The expanded effluent analyses data indicates that two of the three samples exceeded Class III Freshwater
water quality standards (WQS) of 0.012 ug/L for Mercury. The three samples mercury concentrations were 0.0126,
0.0081 and 0.0345 ug/L. The permittee provided an additional sample collected on September 17, 2013 that showed
mercury concentration to be 0.00635 mg/L. The permit has a condition, [.A.9 requiring the permittee to collect and
report mercury samples concentration on quarterly basis for three quarters. The permittee shall provide a report
summarizing the results and an evaluation for achieving the Mercury water quality criteria by March 31, 2015. The
permit may be reopened to establish an effluent Mercury limit based on the sampling results.

Copper: A review of the monthly data for last three years showed that with the exception of two samples copper met
the hardness based WQS. Therefore copper monitoring requirement is reduced from monthly to quarterly.

Zinc: A review of data showed that zinc consistently met the hardness based WQS. Therefore zinc monitoring
requirement is being eliminated.



Quincy WWTP
FL0029033-008-DW1P/NR
FACT SHEET

Page 4 of 5

Toxicity: A review of the quarterly data for three years showed that all samples passed chronic whole effluent toxicity.
Therefore toxicity testing is reduced from quarterly to once every six months.

No limits, other than those included in this permit are needed to maintain Florida water quality standards.

5. BIOSOLIDS MANAGEMENT REQUIREMENTS

Biosolids generated by this facility may be transferred to T.P. Smith WRF and land applied or disposed of ina Class

solid waste landfill.

See the table below for the rationale for the Class B biosolids limits and monitoring requirements.